ROTAX 447 UL

35 ENGINE PERFORMANCE (kw) 15
z 30 I I 40 B *0.028
3 25 Wwvﬁo;np A if] 351 1%
g 1 1o = 0,7457 kKW §
20 Z g
5 Pt “5
g 15 7 | 2o‘§
_% 10 - / { ::;\lf:ggnl ij 15 E
5 2
wg _151’) u
0 0
3000 3500 4000 4500 5000 5500 6000 6500 7000
Engine Speed RPM
ENGINE TORQUE
50 | |
—— = 35
45 Conversian /, ~ -
—_ ITNm=0T37H — @
540 1nnl~|uass::'n 2 ‘30§ l:; I _____
Bas /{ 3 i £ by G}
8 74  pmpoidregtil | 25§ 2 {
23 //[ s . '; b
-2 % 1
P g 30 S J_/ dl
20 001)5 —
3000 3500 4000 4500 5000 5500 6000 6500 7
Engine Speed RPM —
|
|
5, FUEL CONSUMPTION 63 : i ' -
3 Comersion z i !
= ||ty 533 | '
g BESSS e
£ / & 43 E
215 [ 3
£ . sy Hee & - Yl
P < @ b, !
e 10} /1 433 L %, // =
0 1,3 | ~ e
» Q% ‘ ¥ t_ ks \ ? L.'
3000 3500 4000 4500 5000 5500 6000 6500 7000 e nd I ¢ ; \ L I
Engine Speed RPM o S rfc_:}___{_;f)_
5 L
. 2"
ROTAX. 447 UL SCDI
2-cylinder, 2 stroke fan cooled engine with piston ported inlet, electronic
single ignition, exhaust system, carburetor, rewind starter.
VERSION PERFORMANCE TORQUE MAX RPM
kW hp 1/min Nm Ft. Ib. 1/min 1/min.
447 UL-1V 295 395 6500 46 340 6000 6800
BORE _ STROKE ] DISPLACEMVENT CUM}PRESSIUN RATIO WE|GHT
67.5 mm 2.66 in, 61 mm 2.40 in 436.5 cm® 26.64 cu.in. th: 9.6 ef: 6.3 -
- - - e - Standard kg Ibs Options kg Ibs
,FUEL » SUPER 2-STROKE OIL MIXING RATIO Engine* 268 591 Gearbox "C"/
min. MON 83 RON 91 T Carburaie 09 20 i=2623084740 80 176
min. AKI 87* API-TC-Classification 1:50 Exhaust S 4 1 'Gearbo'x "E';/ :
*Leaded or unleaded ust System 9 108 263 0347/0 112 A7
IGNITION UNIT IGNITION TIMING SPARK PLUG e L ciencer 1V
— ; Air Filter 0.2 0.4 Intake Silencer 1V 0.8 1.8
Ducati single CDI 18"v. 0T Part No. 897 055 Electric Starter 35 77 After Muffler 16 35
GENERATOR PERFORMANCE RPM VOLTAGE Gearbox "B"/ “Engine also available in free-air version,
155 W DC 6000 1/min 135V 20224258 5 99

p178



%ROTAX 447(CD] Parts
YROTAX 447 UL ENGINE CRANKCASE PARTS

MNo. | Status Part Number Description
1-7 a87-786 CRANKCASE ASSY.
2 945-752 LOCK WASHER. A2
12 3 841-201 HEX. SCREW M8X70
4 a41-831 ALLEM SCREW M8X75
12 5 640-611 ALLEM SCREW M8X45
& 945-751 LOCK WASHER A6 DIN 128
7 241-816 ALLEN SCREW M6&X40 DIN 912
8 940-130 STUD M10X29/20
8 240-290 STUD M10X18/18
3 945-753 LOCK WASHER A10
10 242-091 HEX. NUT M10
11 940-326 HEX. SCREW M10X30
12 841-149 STUD MEX167
4 : oA 0 A: LOCTITE 221
F © 0 D: LOCTITE 574
= @;‘
10&)
% ROTAX 447 UL CRANKSHAFT PISTON PARTS
10
11 Fig.No. Part No. Description Qty 447 UL
1-7 887 380 Crankshaft Assembly 1
12 2 250165  O-Ring 64x2 5
3 632 711 Ball Bearing 6207N TNH €3 35-72-17, 2-Stroke 3
4 831950 Crankshaft Oil Seal 35x72x7/8,5 2
5 246 055 Woodruff Key 3x3.7 DIN 6888 1
6-7 832325 Cageless Needle Bearing 18X22x21,8 2
7 827 465 Thrust Washer 18/21,7/2,5 4
3 945 759 Lock Washer 22 1
9 842 230 Hex Nut M22x1,5, 2-Stroke 1
9 842239 Hex Nut M22x1,5, 2-Stroke 1
10-12 886 050-1 Piston Assembly 67.45mm Red Dot Za
10-12 886 050-2  Piston Assembly 67.46mm Green Dot 2a
10-12 886 051-1 Piston Assembly 67.70mm Red Dot 2b
10-12 886 051-2  Piston Assembly 67.71mm Green Dot 2b
10-12 886 052-1 Piston Assembly 67.35mm Red Dot 2c
10-12 886 052-2  Piston Assembly 67.96mm Green Dot 2c
11 915 960 Rectangular Ring 67.5 MM, 447 2d
11 915 961 Rectangular Ring 67.75 MM 2e
11 915 962 Rectangular Ring 68.0 MM 2f
12 915 845 Semi-Trapez Ring 67.5mm 2d
12 915 846 Semi-Trapez Ring 67.75mm 2e
12 915 847 Semi-Trapez Ring 68.0 DIA. 2f
bA 13 916136 Piston Pin 18x11x53.7. 447 & 582 2
14 945 735 Circlip 18, 582 Mod 30 only 2g
15 897 280 Cageless Label 2

p179-1



% ROTAX 447 UL ENGINE IGNITION HOUSING,AIR GUIDES
: CONFIGURATION FREE AIR COOLED

©

080 0=D
©
Q=]
©o
®

V)
)’

N\
=00

\
\Y \

\

If .
Jf //
W CAUTION
at disassembly:
CAGELESS
piston pin bearing
17
6 0,
Fig.No. Part No. Description Qty 447 UL
1 510 418 Ignition Housing, 2-Stroke 1
2 945 751 Lock Washer A& DIN 128 4
3 840 880 Allen Screw M6x30 DIN 912 4
4 NA Plug Washer 55/107 (no longer available) 1
5 852 112 Starting Pulley 1
6 845310 Lock Washer VHZ 8 3
7 841 520 Allen Screw M8x12 3
8 823 828 Cylinder Head, 447 2
9,14 25031 Washer 8.4, DIN 125 12
10 242 209 Hex Nut M8, 2-Stroke, 912/914 4
11 242 661 Distance Mut M8x33, 2-5troke 4
- NA Cyhlnder Cowl Right Assembly (no longer 13
available)
Cylinder Cowl Left Assembly (no longer
13 NA ¥ ) v & 1hb
available)
15 945 752 Lock Washer A8 4
16 940 580 Hex Screw M8x16 DIN 933 4
17 897 280 Cageless Label AR
18 897 501 Red Warning Label AR

p179-2



YROTAX 447 Parts

% ROTAX 447 UL ENGINE CYLINDER,CYLINDER HEAD AND INTAKE MANIFOLD

: 1-CARB.CONFIGURATION PARTS

b CYLINDER P.T.O SIDE.
¢ CYLINDER MAGNETO-SIDE

p180-1

a RED 67,50 MM - 67,51 MM / GREEN 67,51 MM - 67,52 MM

. | Status Part Number Description Qty
430-351 DOUBLE GASKET 0,4 MM 1
823-85% CYLINDER WITH SLEEVE, P.T.O. SIDE iab
823-308 CYLINDER WITH SLEEVE, MAGN. SIDE lac
850-136 GASKET 2
823-828 CYLINDER HEAD 2
250-311 WASHER 8,4 DIN 125 8
242-20% HEX. NUT M2 DIN 524 ]
831-866 INTAKE GASKET 1,0 MM 4
867-425 INTAKE MANIFOLD ASSY. 1
945-752 LOCK WASHER AS 4
940-616 HEX. SCREW MEX40 2
850-150 RUBBER RING 78X1,5X3,5 1
867-445 INTAKE COVER 1
841-311 HEX. SCREW MEXT0 2
945-751 LOCK WASHER AS DIN 128 2
240-026 HEX. SCREW M&X25 DIN 532 2
8560-060 SUPPORT DAMPER 1
951-510 HOSE CLAMP 52 2
867-484 RUBBER SOCKET 1

Q\ ‘
>~~~ FOR CHART BELOW:




Y ROTAX 447 UL ENGINE CYLINDER AND INTAKE FLANGE
: 2-CARB CONFIGURATION PARTS

pL
'/‘ Seny
)
( A
i > RS
[ J

FOR CHART BELOW:
a RED 67,50 MM - 67,51 MM /GREEN 67,51 MM - 67,52 MM
b CYLINDER P.T.O SIDE.

¢ CYLINDER MAGNETO-SIDE.

Mo. | Status Part Number Description Qty
1 430-351 DOUBLE GASKET 0,4 MM 1
2 M 823-899 CYLINDER WITH SLEEVE, P.T.O. SIDE lab
3 M 823-308 CYLINDER WITH SLEEVE, MAGHN. SIDE lac
4 831-866 INTAKE GASKET 1,0 MM 4
3 867-610 INTAKE FLANGE 1
& LA 845-085 FRICTIOM WASHER W58 4
7 240-081 ALLEN SCREW M2X25 DIN 912 4
a8 M 867-389 CARBURETOR SOCKET ASSY., 2
9 2530-311 WASHER 8.4 DIN 125 4
10 940-391 HEX.SCREW MEX20 4

p180-2



% ROTAX 447 UL ENGINE FAN HOUSING,CYLINDER COWLS,FAN,V-BELT PARTS

&1: LITHIUM BASE GREASE

30
RO‘I‘AX mometee )
I 'Amm At
e ———— IS 1o o o anes s
WARNING
T ENCINE OOE S NOT COVIPLY WATH FEOURAL SAMETY
s HTRMOAND) ATICRAS T THIS ENGINE 15 FON USE

L
BLFONE OPERATING Tre ENOINE READ OFERATON S MANUAL
AFCRMATIONS AVALARE FROM Y0LRA LOCAL AUTHORZYO RO
D TR TOR

CAUTION
CAGELESS

p180-3

& X: fix with adhesive
13
HNo. | Status Part Number Description Qty No. | Status Part Number Description Qty
1 811-265 FAM HOUSING 1 16 575-740 FAN COVER 1
2 S45-880 RETAIMIMNG RIMNG 40¥1,75 1 17 210-054 CYLIMDER COWL, LOWER HALF i
3 244-585 SHIM 17,5/24/1,0 2 18 842-3590 SPRING NUT V 4,8 &
4 832-161 BALL BEARING 6203-2RS C3 2 13 512-027 CYLINDER COWL ASSY. 1
5 937-940 FAN SHAFT 1 20 960-361 SEALING STRIF 440 MM 1
g 246-015 WOODRUFF KEY 3X5 1 21 545-752 LOCK WASHER. A8 3
7 827-650 DISTANCE SLEEVE 17,3/28/2,8 1 2z 540-380 HEX. SCREW MB8X16 DIN 533 3
8 980-456 PULLEY HALF 1 23 B45-330 WASHER 5,1X16X1,2 &
9 §27-080 SHIM 17,5/27/0,5 a 24 B41-435 SELF-TAPPING SCREW 4.8X16 &
] B27-082 SHIM 17,5/27/0,2 1 25 240-383 TAPTITE-SCREW MEX12 1
10 866-295 FAN 1 26 960-270 PLUG 1
11 545-756 LOCK WASHER 16 1 27 B53-412 CABLE CLAMP 2
12 942-285 HEX. NUT M16X1,5 1 28 541-250 TAPTITE-SCREW MEX20 1
13 380-425 W-BELT 10X6X530 1 23 857-280 CAGELESS-LABEL AR
14 945-751 LOCK WASHER A& DIN 128 4 20 B37-501 RED WARNING LABEL AR
15 B40-880 ALLEN SCREW MEX30 DIN 312 4




YROTAX 447 (CDI) Parts

% ROTAX 447 UL ENGINE MAGNETO GENERATOR 12V 170W,
ELECTRONIC BOX,STARTING PULLEY PARTS

& A LOCTITE 221 .
& 1: LITHIUM BASE GREASE -

FOR CHART BELOW:
a FOR CONFIGURATION FREE-AIR-COOLED
b INAROLL

c FORMAGNETO FLYWHEEL NEW VERSION (WITH CLOSED CAGE), TORX SCREW ALSO VALID FOR OLD VERSION,
AT DISASSEMBLY AND REASSEMBLY OF THE SCREW THE THREAD HAS TO BE CLEANED OF THE REMAINING
COATING AND SECURED WITH LOCTITE 221. AS AN ALTERNATIVE A NEW SCREW CAN BE USED.

No. | Status | Part Number Description Oty MNo. | Status | Part Number Description Qty
1 996-826 TRIGGER WHEEL ASSY., ie 16 845-310 LOCK WASHER VHZ 8 3
2 956-843 STATOR ASSY. 1 17 841-520 ALLEN SCREW M8X12 2
2 366-207 STATOR PLATE L 18 966-467 ELECTRONIC BOX 1
5 340-880 ALLEN SCREW MS5X30 3 15 sc0-550 PROTECTION CAP .
& 541-521 TORX-ZYLINDER HEAD SCREW M3X16 2¢ || z20-21 965-153 IGNITION CABLE 1,5/7 MM (SEE NOTES) ARb

78 985-761 PICKUR ASSY., L 22 830-862 PROTECTION HOSE 12X16X40 1
& 984-072 INSULATION SHEATH L 23 866-705 SUPPRESSED SPARK PLUG CONNECTOR 2
& 364-067 FASTON CONNECTOR 3,36 L 24 244-211 WASHER 6,4 DIN 134 2
o g27-800 WASHER A 5,5 DIN 6302 2 25 945-751 LOCK WASHER AG DIN 128 2
11 941-925 TAPTITE SCREW MSX16 2 26 sa0-561 HEX.SCREW MEX20 2
1z 345753 LOCK WASHER. 22 1 27 897-055 SPARK PLUG 14 MM, NGK BR § ES 2
12 842-230 HEX. NUT M22X1,5 1 28 853-415 CABLE CLAMP 1A
" - V-BELT PULLEY . 29 966-060 SPIRAL HOSE 6, 5X8, 5X0, 6 (SEE NOTES) ARb
is as7-a12 STARTING FULLEY . 20 860-862 CABLE GROMMET 24, 5/11 1

p181



Y%ROTAX 447 Parts

447

Early Models

Provigion 4 Crankcase

{Four 8mm Holes are drilled and
tapped around Crankshaft end) &12 é;
13 4 Provision 8 Crankcase
(Eight 8mm boll holes on 2 machined
surtace suwround Crankshatl end)

Ref _Part# Description....................... Qty. Ref Part# Description.......uwesecesss:... QEV.
1-7 995-676 Crankcase ASSY.................1 1-7  996-286 Crankease ........cccccevvevivrerennes 1
2 945-752 lLock Washer......................... 10 2 945-752 lock Washer ... ... 10
3 841-561 Screw Bxd5........ocoocvvveciiiirenn 2 3 B841-201 Hex Screw 8x75...................6
4 B41-311  Screw BX75......ccoiicieeeaaeenenceee. 2 4 841-831 Allen Screw..............ccoooeo 2
5 841-201  Screw Bx00.........coccvvevverrernnns 6 5 841-561 Allen Screw............cccccceeveie 2
& 945-751 Lock Washer..........cccccee...... @ 6 945-751 Lock Washer.....c...coccecoveee
7 240-631 Screw Bx40.......ccccooviiiiiiiiiennn 4 7 240-631 Hex. Sore Wéx40................4
8 960-951 RubberPlug........ooooooooeo . 5 8 940-190 Stud . ... 4
9 960-285 Cable Grommel..........ooceevn, 1 6 840-290 Stud.....ccoeceiviiiiiiiiiciiiiiiin 4
10  840-550 Stud 8x173 .o, 8 9 Q41-670 Stud ..o B
11 940-190 Stud 10%29 . oooiireeeiieiinn, 4 g 845-753 Lock Washer................ceveen 4
11 840-290 Stud 10x78 ..ocviiiicvn 4 10 242-091 Hex. Nub.........ooccevvvevvvvevvnennn 4
11 941-670 Stud 10x70 ..o 11 940-326 Hex. Screw 10x30..................4
12 945-753 lockWasher.............c...ccc....... 4 12 B47-149 Stud ......ccccoveevvviiiiiiieieeeennn 8
13 242091 Hex Nut........ccovveeeveeeeeiicerne. 4 13  960-285 Cable Grommef...................... 1
14  940-326 Screw 10x30...........ooovveveeinnnn, 4 14 #9509 Loctite 518......ccooeoieieveeeeeees
15 #9509 LoCHte 518 .o 15 #13005 lochite 221...........ccooeevvviiveinns
16  #13005 Lochite 227.....ocoeeevevrvvecesennns 447 crankcase

p182



Y%ROTAX 447 Parts

s
O14

447

Early Models

Ref Part# Description ..................... Qty.
1

995-321E Crankshaft..............c.ccooo....

Ref. No Part# Description......................Qty
1-2  996-333E Crankshaft.........................1
250-165 O-RiNG ..., 2
832-231 Bearing............cocooeeeeevevennn, 3
250-165 O0-RiNG .........ccooovveeeeee.. 3
831-950 Ol 58&[ ....coocoocvecvemreeen 2
945-759 Lock Washer .....................1
842-230 HexNut ........ooooveecveiid
246-050 Woodruff Key ..o 1
9-10 832-325 Needle Bearing.................. 2
11 246-050 Woodruff Key........ccoc...... 9a 14003  Tool to Install Bearing.............

12 832-320 Needle Cage......................... 10 827-465 Thrust Washer ......................
#14003  Tool to install 832-320 11-13 886-050 Piston Standard

13-15 886-050 Piston (Standard)................
13-15 886-051 Piston (1st Over)...................
14 915-960 Ring BoHOM .............ccovue..
14 915-961 Ring 18t Over...........cccc.......
15 915-B45 Ring TOD ..ooooveeeeeeee .
15 915-846 Ring 1stOver..........cco.......
16 916-135 Piston Pin ...,
17 945735 Circhp.....cooeveeeeeeeevn,
18 #13001 Loctite 242 ...........coovveeee...
19 #13005 Loctite 221 ..o,

2 832-209 Bearing...........coovvevvvvevarnn.
3 827-715  Stop Shim .........ccooveeenenn.
4 847-395 Stop Tube.........cccooovvvveen.
5 830-747 ORING..cooeveiiiciiiiiernn,
6 §32-231 Bearing........c.ccooooeveciiivinnnn,
7 830-355 O-Ring ..o,
8 831-950 Ol Seal.......c.coovvvveieeen..
g 945-759 LockWasher.......................
10 842230 Nub..oooeeeeee,

B =& = =& oo =& =& m = K3 B3 =&
Oy ~) On On 4 L3 kg

4
2
11-13 886-051 Piston 1stOver ...............2
12 915-960 Ring Boftom .........................?
12 915-961 Ring 1stOver.................2
13 915845 Ring Top ...cooooovmrne., 2
13 915846 Ring 1stOver........ovo....... 2

2

14 916-136 Piston Pin........ccoovemn,
447 crank

BRI R RN RS R RS

p183



Y%ROTAX 447 Parts

19
-4 993-725 -
2 993-500 1
3 960-203 e
4 260-437 -
5 827-800 -
] 945-750 wl
7 840-515 2
8 945-751 et
8 840-370 el
10  866-320 -
11 980-485 e 1
12 852-320 -
13 845-310 e
14 841-520 3
15 984-555 e
16  960-550 e
17 964012 1
18 864-292 e
19 866-705 2
20 983409 2
21 BBES -
20 864-271 2
23 841-550 el
24 865-980 e
25 865812 e
26 840970 2
27 865-750 _—
28 847-240 -
29  865-822 1
0 241415 -
31-34 964-219 -
32 860-130 il

245-090
942-171
983-343
241-215
864-970
864-769
864-611
960-590
864-261
964-054
960-719
964-011
860-970

Lock Washer...............2 46  866-300
Hex NUL....covsrvorenrennd 47 265815
Contact Breaker Set.......2 48 964212
Combined Screw 4x 10...2 49  866-572
Generalor Cable Assy.....1 50 841680
Generalor Cable Assy.....1 51  260-412
Shorting Cable 2 52 264530
RubberCap.....ﬁ. 2 53 866025
Faston Conneclor .........2 94  866-305
Faston Connector...........2 99  866-010
Protection Cap................7 99  #13001
Faston Connector...........7 97  #13011
Protection Cap...............7 98

447 ignition

p184

Faston Connector ............
Fastening Parls Sef .........
Igniiion Damping Box.......
Taptite Screw Sx 8..........

Fasfon Conneclor............
Conngcior Housing............ 1
Locktite 221

Locktite 548
Lithium-Base Grease

OTA

AIRCRAFT

Iy . ',



